Ward Amenities Secretary
(WAMS)




A. Engineering Activities



1. Job Chart of Ward Amenities Secretary



Andhra Pradesh Human Resource Development Institute
(AP HRDI)
&
Municipal Administration Department
(Govt. of Andhra Pradesh)

Online Training and Online Assessment Tests
for Ward Amenities Secretariat Functionaries
Under Credit Based Assessment System

Reading Material



Daily Activities Calendar - Ward Amenities Secretary

FORENOON

AFTERNOON

Drinking water samples testing, during supply hours (Morning & Evening).

Identification of Pipeline leakages, observation of Valve pits for leakages.

Inspection of Open Drains choking areas and inform the sanitation secretary for rectification.
[...]
“* Over 2.2 lakh individual toilets, 585 public and 867

® HH toilets connected
to sewerage network

community toilet blocks were constructed under
® HH depending on

Swachh Bharat Mission (SBM) community toilets

%+ > 72% of household toilets are connected to on-site

L)

sanitation systems (septic tanks/pit latrines)

Source: www.sac.ap.gov.in



Wastewater Management in urban AP

Waste water generation is estimated based on Estimated waste water generation in
the per-capita water supply! and estimated ULBs
population of ULBs 1351 MLD

Total no. of ULBs are 110

# Municipal
Corporations

Estimated waste water load in 110 ULBs is -~ Municipalities
1351 MLD
B Nagar
Panchayats

Of this, more than 62% of waste water is
generated from 16 Municipal Corporations.

Municipalities and Nagar Panchayats accounts
for 32% and 6% respectively.

'Methodology for estimation of waste water generation:
| Waste water= 80% of per-capita water supply * total population of the ULB

1Source: http://appublichealth.gov.in




Contd...

Conveyance System e e et

Type of conveyance system

. ® ULBs with STPs and
3, have partial
sewerage network Water Intensive
T T Capital Intepswe
have open drainage Land Intensive
network Waste water transported

in a closed environment
Less impact on open
environment

Durable

= ULBs without STPs
and have open
drainage network

« Only 7 ULBs in the state have partial

under ground drainage network.

Details are:

Greater Vishakhapatnam Municipal Corporation: 40%
Vijayawada Municipal Corporation: 70%
Tirupati Municipal Corporation: 70%

Potential to cause
threat to public
health (breeding
spots for mosquitos
and other parasites)

Narasaraopet Municipality: 60% e
Tadipatri Municipality: 85% Tenc.iency for f:ltlzen
Pulivendula Municipality: 70% to discard solid waste

into drains

Odour

Direct impact on
open environment

Puttaparthi Nagar Panchayat: 100%

* Rest 103 ULBs have open drainage
network as conveyance system

SoceAGiEoRRARL N 201 $ 000000000090 0 000 e S L



Treatment Infrastructure

Availability of treatment infrastructure

100
78

22
20 10
o = |
ULBs with STPs ULBs with Proposed ULBs with no

STPs treatment
infrastructure

Contd...

Total estimated waste water load in 110
ULBs is 1351 MLD

Only 10 ULBs (9%) in the state have
treatment infrastructure

Capacities of existing STPs (38 No's) is 536
MLD

Capacities of proposed STPs (22 No's) is
424 MLD (AMRUT+ Other funding)

Gap in treatment of waste water generated
is 391 MLD




Coverage of STPs In ULBs of AP

1 | Greater Visakhapatnam 19 231
Municipal Corporation

2 | Vijayawada Municipal 8 150
Corporation

3 | Tirupati Municipal Corporation 1 50

4 | Narasaraopet Municipality 1 § 155

5 | Rajamahendravaram Municipal 1 30
Corporation

6 | Kadapa Municipal Corporation 1 20

7 | Tadipatri Municipality 2 115

8 | Yemmiganur Municipality 1 19.80

9 | Pulivendula Municipality 1 6.5

10 | Puttaparthi Nagar Panchayat 3 1.5

Total 38 535.8

Source: ASCI Consortium, July 2019

Contd...

1 MLD STP, Bakkannapalem, Vishakapatnam




FSM in urban AP

REUSE/
CONTAINMENT EMPTYING TRANSPORTATION TREATMENT DISPOSAL
? treatment
z 11% Sewer network —m"'
0.02% safe transport
0.02%
28.6% safe treatment
28.5%
o ot Tom Mecharkcally eergtind (Sate)
89% :
Individy
ﬁ . ' -
4\ toilets
EoTa% 7.3%
5— NS
Community
totlets
1.2% 1.2% 11.2% Mechanically smgiind
k ooo
1% 11.2% 9.8% 57%
Surrounding environment - Drain ,Canals, local areas, open fields, open spaces with in the cities/towns 5.5%

95% of the faecal waste generated is disposed into open environment without any treatment

Source: Secondary data collected from all ULB by ASCI team, 2018-19




Faecal waste generation is estimated based on

the projected population and per-capita faecal
waste! generation

Total no. of ULBs: 110

Estimated faecal waste load in 110 ULBs is
3260 KLD.

Of this, 51% is generated from 16 Municipal
Corporations

Municipalities and Nagar Panchayats accounts
for 41 % and 8 % respectively.

ULB-wise estimated faecal waste is presented
in Annexure-li

Contd...

Estimated faecal waste generation in
ULBs

41%

M Municipal
Corporations

Municipalities

B Magar
Panchayats

Methodology for estimation of faecal sludge generation:

Faecal Waste= 230 litres per-capita * total projected population

! per capita faecal waste considered as 230 | as per CPHEEO/USEPA norms




Contd...

Discharge of faecal waste into open
environment

Faecal Waste Discharge

= Treated
faecal waste

® Untreated
faecal waste

= Only 6% of faecal waste generated is
treated and safely disposed into open

environment

| Disposal of untreated sludge
into environment causes :
serious public health issues open environment is 3115 KLD

= Untreated faecal waste discharged into




3. National & State Policies



SBM - Moving beyond ODF

* ODF - Open Defecation Free

* ODF+ - A city / ward / work circle can be notified/declared as SBM
ODF+ city/ SBM ODF+ ward/SBM ODF+ work circle if, at any point
of the day, nota sinlgle person is found defecating and/or urinating
in the open, AND all community and public toilets are functional
and well maintained.

 ODF++ - A city / ward / work circlel can be notified/ declared as
SBM ODF++ city/ SBM ODF++ ward/ SBM ODF++ work circle if, at
any point of the day, not a single person is found defecating and/ or
urinating in the open, all community and public toilets are
functional and well maintained, AND faecal sludge/septage and
sewage is safely managed and treated, with no discharging and/or
dumping of untreated faecal sludge/septage and sewage in drains,
water bodies or open areas.




Recycle and Reuse Policy (GO-135) - AP

* The key objective of the policy moving from theory to action to
recycle and reuse the wastewater produced by urban areas.

* This policy is intended to:
* Direct the water sector towards more efficient use of water resources.

* |t details the intention to reuse treated wastewater in irrigation that enables
freeing fresh water to be utilized for municipal uses.

* ltalso provides for using the treated wastewater in other economic
activities.

* It calls for expanding collection and treatment of wastewater, updating and
development of standards and practices for substituting fresh water used
in irrigation and industry by treated wastewater after blending it.

 The policy aims also at increasing surface water utilization for municipal
uses and thus decreasing the strain on groundwater.



National Policy on FSSM

* The Ministry of Housing & Urban Affairs (MoHUA)
issued National Faecal Sludge and Septage
Management (FSSM) policy in 2017

* Objective is to direct and facilitate nation-wide

implementation of FSSM services in all ULBs

- . £ g
* Key components of the national policy are: S

° Leveraging FSSM to achieve 100% access to safe AND SEPTAGE MANAGEMENT (FSSM)
sanitation T

* Achieving Integrated Citywide Sanitation
- Sanitary and Safe Disposal
« Awareness Generation and Behaviour Change




FSSM guidelines (GO-134) - AP

Key components:

. S_’Etudy of current toilets and on-site sanitation systems in the
city

* Estimation of faecal sludge generation

* Ensuring desludging frequency of 3years

» Licensing of private cesspool operators R

* Scientific treatment of faecal sludge

* Resource recovery from treated sludge B
+ Capacity building -

* Information, Education and Behaviour Communication (IEBC)




4. Strategy for wastewater treatment



Strategy for treatment of Faecal Sludge

* Co-treatment at existing and proposed STPs in AMRUT cities

* Establishment of 76 Faecal Sludge Treatment plants (FSTPS) in
non-AMRUT towns (HAM model)



Proposed FSTPs

Gooty, Kadiri, Kalyanadurgam, Madakasiri, Pamidi,

Thermophilic

1 11 175 Puttaparthi , Rayadurgh, Rayachoti, Pulivendula, Dhone, | Digestion and IR
Jammalamadugu Radiation
2 10 140 Badvel, Mydukuru, Rajampet, Yerraguntla, Allagada, Microbial
Atmakur, Gudur, Nandikotkur, Palamaner, Punganur remediation

Microbial

3 1 180 Nagari, Puttur, Atmakur, Gudur, Naidupet, Sulurpet, degradation process

Venkatagiri, Kandukur, Kanigir, Markapur, Giddalur along with thermal
treatment
Bapatla, Repalle,Piduguralla, Macherla, Chirala, Ponnur,
4 11 185 Addanki, Sattenpalli, Vinukonda, Chimakurthi, Pyrolysis
Mangalagiri
Palcole, Yeleswaram, Nidadavole, Tanuku, Pedana,
5 11 175 Jangareddygudem, Vyurru, Nandigama, Tiruvuru, Pyrolysis
Jaggaiahpet, Tadepalli
Ramachandrapuram, Gollaprolu, Kovvur, Pithapuram,
6 11 140 Peddapuram, Samalkot, Mandapeta, Mummidivaram, Pyrolysis
Amalapuram, Tuni
Yellamanchali, Narsipatnam, Bobbili, Nellimarla, Salur,
7 11 150 Amadalavalasa, Ichapuram, Palakonda, Palasa Geo-tube bags
Kasibugga, Parvathipuram, Rajam
Total 76 1145




Strategy for treatment of wastewater

* Improving sewerage/UGD coverage - increasing last mile
connectivity

 Improve utilization rates of existing STPs
* Establishing decentralized wastewater treatment systems




5. Regulation on wastewater



Standards for wastewater discharge

PARAMETER INLAND PUBLIC ON LAND MARINE
PH 5.5TO 9.0 5.5TO 9.0 5.5TO 9.0 5.5TO 9.0
SUSPENDED

SOLIDS Mg/Lit. 100.0 600.0 200.0 100.0
TDS Mg/Lit 2100.0 . 2100.0 .

BIO LOGICAL

OXYGEN DEMAN

Mg/lit. 30.0 350.0 100.0 100.0
CHEMICAL OXYGEN

DEMAND Mg/lit 250.0 . . 250.0
SULPHATES Mg/lit 1000.0 1000.0 1000.0 .
CHLORIDES Mg/lit 1000.0 1000.0 600.0 .

OIL & GREASE

Mg/lig 10.0 20.0 10.0 20.0
LEAD (as pb) Mg/lit. 2.0 . 2.0 2.0
TOTAL CHROMIUM 2.0 . 2.0 2.0

For on-land irrigation, the requirement of the land is 10,000 liters / acre / day.



6. Technology options



Decentralized wastewater treatment

Natural systems

 DEWATS

* Tiger Bio Filter

* Natural biological systems

* Wetland systems

* Phytorid

Emerging technologies

* Johkasou Packaged Sewage Treatment Plant



DEWATS

Stabilization
| Tank Sludge Drying Bed  co-compost and reuse

— _!'_!l!l_'i\i_hi

T o H ==For

| N
SEWATS Planted 'r';”gat'o

Settler & ABR Gravel Filter




Tiger Bio Filter

50-70% less Capital Cost

>90% water recovery

NO Odor problem.

Less Electricity Consumption.
Natural and Eco Friendly Technology.

Less Operation and Maintenance
Cost.

No Need for Sludge Treatment.

Unskilled labour can operate the
plant

No Chemicals used or generated.




Natural biological systems

 a plant and aggregate based treatment system

N - "ﬁ!ﬂj_ut‘, T¥]

S e TR

) Processes in the NBS;“




Wetland systems




Phytorid system

 Phytorid is a modification of
constructed wetland technology-
basic concept is removal of the
pollutants in waste water with the
help of plants.

 Basic units are: i) sedimentation
tank, ii) Planted bed (phytorid
chamber) and iii) treated water
collection tank

* |t's a system with both aerobic and
anaerobic treatment in one STP




Johkasou Packaged Sewage Treatment Plant

e O
° P

Agration Blower

3 =

_va—— ;
1 1 - ¥ +§
Separation _D‘ R R '_ r!'s
3 & a sl . WV
m Anaerobic ' Aeration :
15t ' Contact Media ' Chamber ®J
Sedimentation § [ Chamber 1 (MBBR) p

e

-

j Disinfection

e ® eynd

— i ’
S Hentat
‘ Sedimentation

Apartment complex
(60KLD)

o
e

Individual house
(1KLD)

Factory
(30KLD)

— = "

Commercial building
(40KLD)




1. Pilot interventions



Thermal FSTP - Narsapur

Uses innovative technology to
treat septage/faecal sludge into
useful products like biochar and
treated water

The process involves safe handling
of waste throughout ensuring no
human contact.

Biochar is a by-product which can
be used to enrich the soil when
used with compost.

The treated water is used for
growing plants in the park
adjacent to the plant.

Smart features in the FSTP enables
control over functioning and
operations through real-time /
monitoring using a mobile app. [
The operation of the plant is being
carried out by a lady operator




Contd...

The Thermal Faecal Sludge and Septage treatment process goes through 6 stages:

-

Output 1: Treated water

Waste Water Treatment

,..____.
5
)
m
5
—+
m
-

-

Receipt, Screening and
Grit removal with Dewatering
storage

Drying of sludge Pyrolysis

. End product usage

Output 2: Biochar

l Qutput 3: Thermal Energy

Thermal Energy Generation and Reuse

B

-

Dutput: Dutput: Output:
1% to 5% solids 20%- 25% solids 60% to 65% solids




GeoTube based FSTP - Rajam

FS collected by cesspool
vehicles is received through the
collection chamber and
screened for solid waste.

FS is stored in a specially
designed geo-tube.

Solid-liquid separation happens
inside this bag and the liquid
leaches out of the bags
membrane.

Solids remain inside the bag
and upon drying, it converts
into rich compost which can be
used as a solid conditioner.

The wastewater leaching from
the geo bags is treated using
sand and carbon filter and later
using UV radiation.




Co-treatment at Tirupati and Anakapalli

 Current spare capacity at STP in Tirupati
can be used to adopt co-treatment.

* |t will not require additional land or
manpower, thereby significantly reducing
the capital and operational expenditures.

» A septage reception facility with a
capacity of 100 KLD is recommended and
implemented.

* The cost for establishing this facility is
about Rs. 14 lakhs only.

 Similarly, a 15 MLD capacity Sullage
Treatment Plant in Anakapalli (Vizag) has
also been improved to receive and treat
25 KLD of septage. It involved
establishment of a receiving facility with
similar capital expenditure.




8. Way forward



Activities at ULB level for effective WWM

* Formation of NSS Cell in the ULB

* Formation of City Sanitation Task Force

* Formation of Emergency Response Sanitation Unit
* Formation of Gender Cell with MEPMA Involvement

* Registration of De sludging operators, sewer cleaning workers,
supervisors, contractors (both Govt. and Private)



Septic Tank

Septic Tank means a water-tight
receptacle which receives the
discharge of a plumbing system or
part thereof, and is designed to
accomplish the partial removal
and digestion of the suspended
solid matter in the sewage
through a period of detention.

Inlet Baffle ‘““"“\ Outlet Baffle
.- h. | : ; '.:

Sludge

Sludge

Single Pit

Twin Pit



aCcCess covers

PLLLLLLLLLLE

sedimentation zone

=== Es=ss} s===

R

sludge




r FINE SCREEN

Sludge Reciroulation

w Screenings
|

Fan w:m| Permeate

Discharge

Shdge G ‘ ‘

BUFFER TANK PRETREATMENT AERATION TANK MBR TANK




Pit Latrines

A pit latrine or pit toilet is a type
of toilet that collects human
feces in a hole in the ground.
They use either no water or one
to three liters per flush with
pour-flush pit latrines.




Ministry of Jal Shaku

Government of India

Save water
before
it’s too Jlate

#NalSeJal 4



Prevention of
Employment

of Manual

Scavenging
Act 2013




NATIONAL
Killer cesspool

88 manual scavenging deathsin 3 Tam Nadu tops th s I cases of deats e 0 manual scvenging reported sice 1993

gy 2 e .

years TR, neine
Knata [0S

A 4 = e .

Cwvic workers cleaning a manhols with bare hands 2t Begumpet
In Hyderabad. » sacass cor

et 3 The MPs had questioned the government over

NEW DELHI, JULY 10, 2019 01:21 IST
UPDATED: JULY 10, 2019 01:22 |IST

whether it planned on amending the Prohibition
of Employment as Man' v Scavengers and their

49



Insanitary Latrines
and
Manual Scavenging




T S fedt 3 7 foar o N ) N e U X - el ey

SR T U SRS e e o T g ||
Reeht F omeft 100 o ety et L W KL NGNS KON \{H‘mﬂl‘l

‘‘‘‘‘

DEI JAL BOARD

WER CLEANSG MaCH "f
TING W00

sy e
Rl ./

51




Emptying and Transportation of Septage

Vacuum Trucks

Vehicles used for cleaning
septic tank mechanically




Process of licensing as per G0-134- Usage of PPE

Current
practice of
desludging

26-07-2021 Session 1 — Key highlights of SS-2019



Emptying and Transportation of Septage

> v ‘
> | : B
- - E ]

* The operators involved in the cleaning of septic tanks should be registered
with the local municipal body

* The registered/licensed operators should be equipped with uniforms, safety
gear, tools and vacuum trucks. Desludging workers shall wear appropriate
personal protective equipment, including rubber gloves, rubber boots, a
face mask, and eye protection.